EA2520

No. |Description No. |Description

1 engine 3-4  [left box

2 gear case ass'y 3-5 |stop button
2-1  |clutch drum comp. 3-6 [clock pin
2-2 |gear case cover 1 3-7 |hand grip
2-3  |pin B4X10 3-8 |spring
2-4  |Bearing 6202 3-9 |right box
2-5 |[stop ring @35 3-10 [screw ST3.5X16
2-6  [stop ring 915 3-11  |screw M5X30
2-7 |gear 1 3-12  |cable comp
2-8 |gear case cover 2 3-13  |tube
2-9 |bearing 6201 3-14 |stop line
2-10 |gear 2 3-15 |hand grip
2-11 |bearing 6004 3-16 |spring
2-12 |oil seal 3-17  |nut M5
2-13 |gear case cover 3 4 left grip
2-14  |screw M5X45 5 operate frame
2-15 |spindle 6 screw M6X20
2-16 |screw M5X30 7 Gear case washer
2-17 |Nut M10X10 8 pad washer
2-18 |gear 3 10  [scrw M8
2-19  |screw M5X25 16 allen key

3 Lever ass'y 17 spanner
3-1  |screw ST2.9X10 18 |sleave
3-2 [Button 19 spanner
3-3  |spring 21 fuel tank

EA2520-EX-2021C




Engine of EA2520

No. |Description No. |Description
1-1_|big nut 1-34 |bearing 6202
1-2 |air filter cover 1-35 |[left base
1-3 |air filter 1-36 |right base
1-4 |screw M5X50 1-37 oil seal 15X25X7
1-5 [anti-oil board 1-38 |fly wheel
1-6 |air filter base 1-39 |washer 10
1-7 |[carburetor 1-40 |spring washer 10
1-8 |carburetor washer 1-41 |nut M10X1.25
1-9  [screw M5X30 1-42 |ignitor
1-10 |airinlet 1-43 |cable
1-11 |air inlet washer 1-44 |starter
1-12 |cylinder 1-45 |anti-heating board
1-13 |screw M5X20 1-46 |screw M5X16
1-15 |cyliner cover 1-47 |tank
1-16 |screw M5X12 1-48 |washer 5
1-17 |wind board 1-49 |anti-heating foot
1-18 |spark plug 1-50 |tank cover Ass
1-19 |muffler washer 1-50-1 [tank cover
1-20 |muffler 1-50-2 |tank cover washer
1-21 |washer 8 1-50-3 Jone way valve
1-22 |screw M8X25 1-50-4 | inner tank cover
1-23 |cylinder washer 1-50-5 |chain upper base
(G 1-24 |piston ring 1 1-50-6 |chain down base
‘ %‘;‘\\\\\é , 1-25 |piston ring 2 1-51 |fuel tube Ass
— 1-26 |piston 1-51-1|fuel inlet tube
1-27 |cirlip 1-51-2|fuel outlet tube
1-28 |piston pin 1-51-3 |washer
1-29 |needle bearing 1-51-4 |fule filter
1-30 |cylinder 1-52 |clutch
1-31 |key 3x13 1-53 |washer
1-32 |pin 1-54 |spring washer 6
1-33 |base washer 1-55 |bolt M6X16
EA2520-EX-20210517




